
S
u
b
je

ct
 t
o
 c

h
a
n
g
e
 w

ith
o
u
t 
p
ri
o
r 

n
o
tic

e

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

       

 

  

  

  

  

  

  

  

  

  

  

 

  

 

 

 

 

  

 

  

  

  

  

  

  

  

  

  

 

  

  

 

 

 

  

 

  

  

  

  

 

 

 

  

* DEPENDING ON THE OPERATING VOLTAGE OF THE ELECTRIC MOTOR THE TECHNICAL CODE MAY CHANGE
*** FOR PFPE VERSIONS USE OIL SIGHT GLASS 1/2” PIREX FKM PART NUMBER 1105008
/// NOT AVAILABLE AS A SPARE PART

 

LC 12 - 9601064 SPARE PARTS LIST

 
DVP Pumps, Inc     D.V.P Vacuum Technology spa      www.dvppumpsus.com

Doc.8711034_9601064_LC12     Rev. 02     Page 1/2

1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35

Screw TCCE M5x30
Screw Cylindrical Head M6x10
Screw Cylindrical Head M6x10
Screw Cylindrical Head M6x60
Screw Hexagonal Head M6x16
Washer 1/8”
Washer 1/2”
Seeger I20
O-Ring 2200 Viton
O-Ring 132 Viton
Aluminum Sight Glass 1/2”
Knob 1/2” + O-Ring FKM
Sinterized Filter
Net Cap
Pump Body
Rotor
Vane
Shaft Seal 20-42-7 FKM
Bearing 6205 ZZ
Motor Flange
Electric Motor
Filter Plate
Plate Stopper
Rubber Stopper FKM
Filter Cover
Inlet Flange
Plate
Plate Holder
Spring
Tapered Ring
Gasket
Oil Tank
Oil Separator Filter
Gas Ballast
Oil Recovery Valve

0101016
///
///
///
///
///
///

0501002
1001053/V
1001075

1105009(***)
1110010
1802020
1802026
3001135
3101030
3302042
0907001
2401022
4301080

4402056(*)
4503005
4505026
4505027
4507020
4508014
4604043
4604044
4701037
4807008
4901064
5202091
9001033
9007029
9007034

2
1
4
3
1
1
1
1
1
1
1
3
1
1
1
1
3
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1

X
X
X

X
X

X
X
X

X

X

X

X

X
X

X

POS Description Part Number QTY MajorMinor



LC
 1

2 
- 9

60
10

64
S

PA
R

E
 P

A
R

TS
 L

IS
T

 
D

V
P

 P
u
m

p
s,

 I
n
c 

  
  
D

.V
.P

 V
a
cu

u
m

 T
e
ch

n
o
lo

g
y 

sp
a
  
  
  
w

w
w

.d
vp

p
u
m

p
su

s.
co

m

D
o
c.

8
7
11

0
3
4
_
9
6
0
1
0
6
4
_
L
C

1
2
  
  
 R

e
v.

 0
2
  
  
 P

a
g
e
 2

/2

12

5A

6

34

13

1 26 822

35

33

10

32

3

31

21

24

23

12
17

14

7

29

9

25

12

11

4

2

28

27

15

5

30

16

20

18

19

25
N

m

20
N

m

25
N

m

25
N

m

35
N

m

20
N

m

10
N

m


	2: LC 12 spare parts pg 1
	3: LC 12 spare parts pg 2

